Bahasa :   
 
Singapore Business Directory
 
Mencari :
     
Nama Syarikat Atau Kategori
Susunan Huruf-Huruf Panduan A B C D E F G H I J K L M N O P Q R S T U V W X Y Z
 
 
 
Produk Yang Baik

TAIWAN - TILT AXIS CIRCULAR SAW MACHINE (SM-551)

RM 5000.00 View Now
 

FIELDCON Safety Reverse Sensor

RM 300.00 View Now
 

GPS

RM 320.00 View Now
 
 
 
            

Johor Kedah Kelantan Pahang Perak Selangor Terengganu Negeri Sembilan Perlis Melaka Pulau Pinang Kuala Lumpur Sabah Sarawak

            

Johor Kedah Kelantan Pahang Perak Selangor Terengganu Negeri Sembilan Perlis Melaka Pulau Pinang Kuala Lumpur Sabah Sarawak

                 

Johor Kedah Kelantan Pahang Perak Selangor Terengganu Negeri Sembilan Perlis Melaka Pulau Pinang Kuala Lumpur Sabah Sarawak
Putra Jaya Labuan

According To Name : A B C D E F G H I J K L M N O P Q R S T U V W X Y Z
Proton Genuine Parts


Fieldcon Enterprise


PTD 14047 Kg Baru Kelapa Sawit ,81030 Kulai, Johor,Malaysia


6019-754 8907


fieldcon@fieldcon.net

Proton Genuine Parts

 

PART NO. PART NAME S/SEED PART NO.  IDC  APPLICATION
PW810557 STUD F PERSONA
PW810559 ASSY OIL LEVEL GAUGE F GX MC3 P2 CPS
PW810561 ECU, ANTI DIESELING C WRM 1.3 DOM
PW810562 ECU (1.3 STEP IV STD-AD) C WRM 1.3
PW810563 ECU, ANTI DIESELING C WRM 1.6 DOM
PW810564 ECU (CAMPRO 1.6 STEP 3) C WRM GCC
PW810565 ECU (1.6 STEP IV STD-AD) C WRM 1.6
PW810566 ECU (SRM 1.3 STEP 2-DOM) C SRM 1.3
PW810567 ECU (CAMPRO 1.6 STEP 3) C SRM GCC
PW810568 ECU (SRM 1.3 STEP 4-UK/EC/ANR) C SRM EXP RHD
PW810569 ECU (SRM 1.6 STEP 2-DOM) C SRM 1.6
PW810570 ECU (CAMPRO 1.6 STEP 3) C SRM GCC
PW810571 ECU (SRM 1.6 STEP 4-UK/EC/ANR) C SRM EXP RHD
PW810572 ECU (GX 1.6 STEP 2-DOM) C GX CAMPRO
PW810573 ECU (CAMPRO 1.6 STEP 3) C GX GCC
PW810574 ECU (CAMPRO 1.6 STEP 4) C GX UK/EC/ANR
PW810576 ELECTRONIC CONTROL UNIT PW810567 C GX INDON MC3 P1
PW810596 ELECTRIC CONTROL UNIT (RON 90) C WRM GCC
PW810597 LABEL EMISSION G P321
PW810613 THROTTLE BODY ELECTRONIC F SRM ALL
PW810614 SENSOR CRANK E SRM ALL
PW810641 COMPRESSOR ASSY B GX MC3 P2 CPS
PW810642 SHAFT ASSY DRIVE RH - NON-ABS C PERSONA
PW810643 SHAFT ASSY DRIVE LH - NON ABS C PERSONA
PW810646 SHAFT ASSY DRIVE ABS RH C GX MC3 P2 CPS
PW810647 SHAFT ASSY DRIVE ABS LH C GX MC3 P2 CPS
PW810648 OXYGEN SENSOR F GX MC3 P2 CPS
PW810649 BOLT- FLANGE G EXORA
PW810651 ASSY CATALYTIC CONVERTER (DOM) C GX MC3 P2 CPS
PW810687 THROTTLE BODY 1.6 G BLM IAFM
PW810688 FUEL RAIL ASSY G BLM IAFM
PW810689 INJECTOR ASSY,FUEL EV6P G BLM IAFM
PW810690 CLIP, FUEL INJECTOR G BLM IAFM
PW810691 REGULATOR FUEL PRESSURE G BLM IAFM
PW810692 CLIP REGULATOR FUEL G BLM IAFM
PW810693 CANISTER PURGE VALVE G BLM IAFM
PW810694 SENSOR-MASS AIR TEMP. (T.MAP) G BLM IAFM
PW810695 VACUM ACTUATOR G BLM IAFM
PW810697 INLET MANIFOLD PW810697N G BLM
PW810697N INLET MANIFOLD G BLM
PW810698 GASKET THROTTLE BODY G BLM IAFM
PW810699 GASKET INTAKE MANIFOLD G BLM IAFM
PW810700 BOTTOM HOUSING AIR CLEANER ASSY G BLM IAFM
PW810702 TOP HOUSING AIR CLEANER F BLM,WRM,PERSONA,GX
PW810704 ELEMENT AIR CLEANER G BLM
PW810708 BRACKET AIR BOX ASSY G BLM
PW810710 ASSY AIR INTAKE MODULE G BLM
PW810713 HOSE BREATHER PART LOAD G BLM
PW810715 ALTERNATOR ASSY G BLM
PW810716 ASSY - CAM COVER C PERSONA IAFM
PW810724 SEAL CAM COVER F CAMPRO IAFM
PW810725 ENGINE COVER G BLM
PW810729 BOLT, FLANGE M5X0.8X12 F PERSONA IAFM
PW810730 PLATE REAR MANUAL TM G BLM
PW810732 BOLT - M6X1X41 F CAMPRO IAFM
PW810739 OIL PAN ASSY PW812263 C GX MC3 P2
PW810744 BOLT,FLANGE - M10X1.25X40 F SRM
PW810749 ASSY BRACKET, ENGINE MTG FR C SRM
PW810754 CAMSHAFT ASSY INLET C CAMPRO CPS
PW810755 CAMSHAFT ASSY EXHAUST C CAMPRO CPS
PW810758 VARIABLE INLET MANIFOLD ASSY (VIM) C GX-CC
PW810763 ASSY CABLE SET SPARK PLUG C GX MC3 P2 CPS
PW810765 INJECTOR ASSY, FUEL F GX MC3 P2 CPS
PW810766 HEAD ASSY, CYLINDER PW810961X1 C GX MC3 P2 CPS
PW810767 LIFTING EYE FRONT C GX MC3 P2 CPS
PW810769 ECU (CAMPRO CPS 1.6 STEP 4) C GX CPS UK/EC/ANR
PW810771 HOSE BREATHER PART LOAD C GX MC3 P2 CPS
PW810772 HOSE BREATHER FULL LOAD C GX MC3 P2 CPS
PW810775 CLIP HOSE 16.2M F GX MC3 P2 CPS
PW810776 OIL PRESSURE SWITCH C GX MC3 P2 CPS
PW810776N OIL PRESSURE SWITCH C GX MC3
PW810777 BOLT FLANGE M6X1X35 SP (FRA TO VIM) F GX MC3 P2 CPS
PW810778 SCREW - TAPTITE M6X1X20 F GX MC3 P2 CPS
PW810779 CONNECTOR DIA 28.0 F GX MC3 P2 CPS
PW810783 AIRBOX BRACKET ASSY F GX MC3 P2 CPS
PW810784 HOSE, SOLENOID F GX MC3 P2 CPS
PW810785 FUEL PRESSURE REGULATOR HOSE F GX MC3 P2 CPS
PW810786 MANIFOLD TO ETB GASKET C GX-CC
PW810787 MANIFOLD TO HEAD GASKET F GX-CC
PW810789 MOTOR SEAL F GX-CC
PW810790 POSITION SENSOR F GX-CC
PW810791 GEARBOX SEAL F GX-CC
PW810792 TPS MOTOR & G/BOX RETAINING SCREW C GX-CC
PW810795 BRACKET HARNESS F GX MC3 P2 CPS
PW810797 LIFTING EYE REAR C GX MC3 P2 CPS
PW810798 HOSE, THERMOSTAT PIPE F GX MC3 P2 CPS
PW810799 ECU (CPS STEP 2/3 RON 95) C GX MC3 P2 CPS
PW810803 ASSY FRONT CASE C GX MC3 P2 CPS
PW810805 VALVE, EXHAUST C GX/WRM CPS
PW810815 SOLENOID VALVE F GX CPS
PW810819 SEAL OIL COOLER C GX MC3 P2 CPS
PW810820 COVER VALLEY CAM COVER F GX MC3 P2 CPS
PW810822 RETAINER,VALVE SPRING C GX/WRM CPS
PW810824 CAM COVER C GX MC3 P2 CPS
PW810825 SEAL, CAM COVER F CAMPRO CPS
PW810840 BOLT FLANGE M8X1.25X35 F GX MC3 P2 CPS
PW810845 HEATSHIELD - WITH EYELET F GX MC3 P2
PW810852 VALVE, INLET C GX/WRM CPS
PW810864 O-RING DIA 29.82X2.62 (TO FR CASE) C GX MC3 P2 CPS
PW810865 CORE OIL COOLER E GX MC3 P2 CPS
PW810869 HOSE, COOLANT FEED C GX MC3 P2 CPS
PW810870 HOSE, COOLANT RETURN F GX MC3 P2 CPS
PW810879 PIPE THERMOSTAT F GX MC3 P2 CPS
PW810892 TAPPET, SWITCHING INLET F GX/WRM CPS
PW810904 EXHAUST MANIFOLD C GX MC3 P2 CPS
PW810912 CONVERTER ASSY, CATALYTIC F WRM
PW810914 OIL COOLER ASSY E GX MC3 P2 CPS
PW810956 LADDER FRAME C GX MC3 P2 CPS
PW810957 BOLT CYLINDER HEAD F GX MC3 P2 CPS
PW810958 SPRING, VALVE F GX/WRM CPS
PW810961X1 HEAD ASSY, CYLINDER C GX MC3 P2 CPS
PW810964 BRACKET INLET MANIFOL F GX MC3 P2 CPS
PW811004 BOLT-PULLEY-TV DAMPER F CAMPRO
PW811005 CRANKSHAFT (1.6L) C CAMPRO
PW811006 CRANKSHAFT (1.3L) C CAMPRO
PW811007 SPROCKET ASSY CRANKSHAFT C CAMPRO
PW811011 OIL SEAL-FRONT C CAMPRO
PW811012 OIL SEAL-REAR C CAMPRO
PW811013 ASSY FLYWHEEL C CAMPRO
PW811016 PLATE-ADAPTOR C CAMPRO
PW811017 PLATE-DRIVE C CAMPRO
PW811019 BUSH  CRANKSHAFT C CAMPRO
PW811020 BOLT CONNECTING F CAMPRO
PW811021 BRG-CONNECTING ROD-GRADE 1 C CAMPRO
PW811022 ASSY CONNECTING ROD C CAMPRO
PW811023 ASSY CONNECTING ROD C CAMPRO
PW811030 TARGET WHEEL C ALL CAMPRO
PW811037 BOLT-FLYWHEEL F CAMPRO
PW811044 BOLT-CAP-BEARING-MAIN F CAMPRO
PW811046 PLUG-TAPER-PT 3/8 F CAMPRO
PW811055 PIN-DOWEL-DIA 6 F WRM
PW811056 BUSHING KNOCK OD 14 X 19.3 F CAMPRO
PW811057 BUSHING KNOCK OD 11 X 9 F CAMPRO
PW811058 BUSHING KNOCK OD 14 X 16 F CAMPRO
PW811064 PLUG-OIL DRAIN PW812267 C CAMPRO
PW811064N PLUG OIL DRAIN G BLM FLX,P321
PW811075 CAP,CAMSHAFT INT F ALL CAMPRO
PW811076 GUIDE VALVE C WRM
PW811080 VALVE INTAKE C CAMPRO
PW811081 VALVE EXHAUST C CAMPRO
PW811082 SPRING VALVE F CAMPRO
PW811083 CAP SPRING RETAINER C WRM ALL
PW811084 VALVE COLLET C CAMPRO
PW811086 TAPPED LASH ADJUSTER F CAMPRO
PW811087 BOLT-CYLINDER HEAD F CAMPRO
PW811092 STUD-M8X1.25X27-SPECIAL F WRM
PW811136 SEAL THERMOSTAT PW811910 F WRM
PW811151 SEAL-PRESSURE RELIEF VALVE C CAMPRO
PW811177 NUT-M8X1.25-SPECIAL F CAMPRO
PW811185 NUT FLANGE M6X1 F WRM
PW811201 IGNITION COIL F CAMPRO
PW811214 SENSOR-COOLANT TEMPERATURE F CAMPRO
PW811220 SCREW-M6X1X16-SPECIAL F CAMPRO
PW811224 BOLT-FLANGE-M8X1.25X16 F CAMPRO
PW811239 STATER MOTOR C CAMPRO
PW811240 STATER MOTOR C CAMPRO
PW811243 BOLT-FLANGE-M10X1.25X50 F CAMPRO
PW811261 PULLEY TV DAMPER F CAMPRO
PW811266 BOLT-FLANGE-M6X1X12 F CAMPRO
PW811283 BOLT-FLANGE-M8X1.25X25 F CAMPRO
PW811294 O-RING (ID 8.8X1.9) G P321
PW811309 BOLT-FLANGE-M8X1.25X30 F WRM
PW811310 BOLT - FLANGE - M8X1.25X40 G EXORA
PW811314 SENSOR - CAMSHAFT F CAMPRO
PW811364 HOSE PURGE CANISTER F WRM
PW811375 BRG-CONNECTING ROD-GRADE 2 C CAMPRO
PW811376 BRG-CONNECTING ROD-GRADE 3 C CAMPRO
PW811408 CONNECTOR  (DIA 12.7) F WRM
PW811419 PLUG CORE F WRM
PW811427 PUMP ASSY OIL F CAMPRO
PW811430 BRG-CKSHAFT-UPPER-GRADE 1 C CAMPRO
PW811431 BRG-CKSHAFT-UPPER-GRADE 2 CC C CAMPRO
PW811432 BRG-CKSHAFT-UPPER-GRADE 3 CC C CAMPRO
PW811433 BRG-CKSHAFT-UPPER-GRADE 4 CC C CAMPRO
PW811434 BRG-CKSHAFT-UPPER-GRADE 5 CC C CAMPRO
PW811435 BRG-CKSHAFT-LOWER-GRADE 1 C CAMPRO
PW811436 BRG-CKSHAFT-LOWER-GRADE 2 CC C CAMPRO
PW811437 BRG-CKSHAFT-LOWER-GRADE 3 CC C CAMPRO
PW811438 BRG-CKSHAFT-LOWER-GRADE 4 CC C CAMPRO
PW811439 BRG-CKSHAFT-LOWER-GRADE 5 CC C CAMPRO
PW811440 BRG-CKSHAFT-CENTRE-GRADE 1 C CAMPRO
PW811441 BRG-CKSHAFT-CENTRE-GRADE 2 CC C CAMPRO
PW811442 BRG-CKSHAFT-CENTRE-GRADE 3 CC C CAMPRO
PW811443 BRG-CKSHAFT-CENTRE-GRADE 4 CC C CAMPRO
PW811444 BRG-CKSHAFT-CENTRE-GRADE 5 CC C CAMPRO
PW811466 ASSY CYLINDER BLOCK G P321
PW811472 PLUG TAPER (1/8 X 8) F CAMPRO
PW811474 HOSE FUEL PRESSURE REGULATOR B CAMPRO
PW811481 CONNECTOR (DIA 7.8) F WRM
PW811482 CONNECTOR F WRM IRAN
PW811490 BOLT-FLANGE-M6X1X20 F CAMPRO
PW811492 CLIP-HOSE-DIA 13.1 F CAMPRO
PW811493 CLIP-HOSE-DIA 17.8 F CAMPRO
PW811496 WATER PUMP BELT C CAMPRO
PW811497 TENSIONER-CAMSHAFT DRIVE C WRM
PW811498 BELT-CAMSHAFT DRIVE C CAMPRO
PW811515 SPROCKET - CAMSHAFT C CAMPRO
PW811520 BOLT-FLANGE-M6X1X25 F CAMPRO
PW811533 ASSY-CYLINDER HEAD PW892049 C CAMPRO
PW811533X1 HEAD ASSY, CYLINDER G BLM
PW811546 SEAT VALVE INLET C WRM
PW811547 SEAT VALVE EXHAUST C WRM
PW811548 PLUG-OIL GALLERY-(1/8INC27NTPP) F WRM
PW811549 CAP,CAMSHAFT FR F ALL CAMPRO
PW811550 BOLT  FLANGE  M6X1X40 F PERSONA IAFM
PW811551 VALVE STEM SEAL & SPRING SEAT C CAMPRO
PW811552 LIFTING EYE C CAMPRO
PW811553 GASKET CYLINDER HEAD C CAMPRO
PW811557 CONNECTOR-DIA 17 F CAMPRO
PW811558 OIL SEAL-CAMSHAFT F CAMPRO
PW811561 CONNECTOR-DIA 28 F CAMPRO
PW811562 SENSOR-CRANKSHAFT F CAMPRO
PW811563 SEAL FR CASE F CAMPRO
PW811565 FRONT CASE G P321
PW811566 ASSY FR CASE WITH WATER PUMP PW811566N C WRM
PW811566N FRONT CASE ASSY C CAMPRO,IAFM
PW811575 ECU (CAMPRO 1.3 STEP 3) C WRM GCC
PW811577 OIL FILTER A CAMPRO
PW811591 STUD-M10X1.25X40-SPECIAL C SRM ALL
PW811592 ASSY-WATER PUMP PW811592N C CAMPRO
PW811592N WATER PUMP ASSY PW811592N2 C CAMPRO
PW811592N2 WATER PUMP ASSY PW811592N2-K C CAMPRO,IAFM
PW811592N2-K WATER PUMP KIT (WITH GASKET) C CAMPRO,IAFM
PW811596 SEAL WATER PUMP F CAMPRO
PW811599 PULLEY-WATER PUMP C CAMPRO
PW811601 SEAL-WATER PUMP TO FR CASE C CAMPRO
PW811602 ROTOR-OIL PUMP-INNER C CAMPRO
PW811603 ROTOR-OIL PUMP-OUTER C CAMPRO
PW811604 PISTON-PRESSURE RELIEF VALVE C CAMPRO
PW811604N VALVE RELIEF C CAMPRO,IAFM
PW811605 SPRING-PRESSURE RELIEF VALVE C CAMPRO
PW811607 ADAPTOR ASSY OIL FILTER G P321
PW811608 BACKPLATE-OIL PUMP C CAMPRO
PW811610 SCREW-M6X1X12-SPECIAL C CAMPRO
PW811613 PLUG-PRESSURE RELIEF VALVE C CAMPRO
PW811613N PLUG RELIEF C CAMPRO,IAFM
PW811617 HOUSING-OIL SEAL-REAR C CAMPRO
PW811623 PLATE ACCESS A/T F GX
PW811624 PAN - OIL ASSY PW810739 C CAMPRO ODR PW810739
PW811625 PIPE-OIL PICK UP PW812266 C CAMPRO
PW811626 BAFFLE-PAN-OIL PW812265 C CAMPRO
PW811628 GAUGE-OIL LEVEL F CAMPRO
PW811629 TUBE-OIL LEVEL GAUGE F CAMPRO
PW811631 SENSOR-LAMDA PRE CAT F CAMPRO
PW811635 INJECTOR F CAMPRO
PW811638 PLATE RR M/T F WRM
PW811639 PLATE RR A/T F WRM
PW811640 CAM COVER ASSY C CAMPRO
PW811643 SEAL - CAM COVER F CAMPRO
PW811645 COVER - VALLEY - CAM COVER F CAMPRO
PW811648 SENSOR-MASS AIR TEMPERATURE F CAMPRO
PW811651 SOLENOID VALVE EVAPORATIVE F CAMPRO
PW811652 CAMPRO FUEL RAIL PW811776 C CAMPRO
PW811654 REGULATOR-FUEL PRESSURE F CAMPRO
PW811655 THROTTLE BODY-ELECTRONIC F CAMPRO
PW811658 GASKET CATALYTIC CONVERTER F CAMPRO
PW811663 BOLT-FLANGE-M10X1.25X25 F CAMPRO
PW811664 BOLT-FLANGE-M6X1X16 C CAMPRO
PW811665 EXHAUST MANIFOLD C CAMPRO
PW811671 BRACKET-INLET MANIFOLD C WRM
PW811673 HEATSHIELD F CAMPRO
PW811674 BRKT ENGINE MOUNTING FR C CAMPRO
PW811677 COMPRESSOR ASSY - A/C B CAMPRO
PW811679 SEAL - BELT COVER - TOP F CAMPRO
PW811680 SEAL - BELT CVR - TOP - INNER F CAMPRO
PW811681 SEAL - BELT CVR - LWR - LH F CAMPRO
PW811682 SEAL - BELT CVR - LWR - RH F CAMPRO
PW811683 SEAL - BELT CVR - LWR - INNER F CAMPRO
PW811685 BELT COVER - TOP ASSY F CAMPRO
PW811686 BELT COVER - LOWER ASSY F CAMPRO
PW811687 ASSY ENGINE MOUNTING C CAMPRO
PW811688 BOLT-FLANGE-M6X1X10 F CAMPRO
PW811689 BOLT - M10X1.25X105 - SPECIAL G EXORA
PW811690 NUT FLANGE M10X1.25 F CAMPRO
PW811691 BOLT-FLANGE-M10X1.25X90 F CAMPRO
PW811692 BOLT-FLANGE-M10X1.25X35 F CAMPRO
PW811693 STUD, SPECIAL - M10X1.25X55 F SRM
PW811696 BOLT-M10X1.25X55-SPECIAL F CAMPRO
PW811697 BOLT-FLANGE-M8X1.25X100 F CAMPRO
PW811698 BOLT-FLANGE-M6X1X18 F CAMPRO
PW811701 BOLT-FLANGE-M8X1.25X70 F CAMPRO
PW811702 SCREW-TAPPING-DIA 4X18 F WRM
PW811705 BOLT-SPROCKET-CAMSHAFT F CAMPRO
PW811706 SCREW SPECIAL M6 X 1 X 25 F WRM
PW811725 BOLT-FLANGE-M6X1X50 F CAMPRO
PW811727 BOLT-FLANGE-M6X1X35 F CAMPRO
PW811728 ASSY INLET MANIFOLD F CAMPRO
PW811729 PLUG CORE F WRM IRAN
PW811731 CLIP REGULATOR FUEL PRESS F CAMPRO
PW811731C FUEL REGULATOR CLIP PW811731 F CAMPRO
PW811743 GASKET EXHAUST MANIFOLD F CAMPRO
PW811744 GASKET INLET MANIFOLD F CAMPRO
PW811745 GASKET THROTTLE BODY F CAMPRO
PW811750 SPARK PLUG - BPR6EF-11 A CAMPRO
PW811757 SENSOR-KNOCK F CAMPRO
PW811758 THEMOSTAT PIPE F CAMPRO
PW811759 PIPE ASSY THERMOSTAT C CAMPRO
PW811761 ASSY THERMOSTAT F CAMPRO
PW811763 CLIP RETAINER F CAMPRO
PW811765 BRKT CATALYTIC CONVERTER C CAMPRO
PW811766 BRACKET CATALYTIC CONVERTER G P321
PW811776 CAMPRO FUEL RAIL ASSY C CAMPRO
PW811779 CONNECTOR F WRM IRAN
PW811782 SWITCH OIL PRESSURE C WRM
PW811783 GASKET-PLUG-OIL DRAIN PW812268 C CAMPRO
PW811807 STUD M10X1.25X65 F CAMPRO
PW811808 BOLT-FLANGE(M5X0.8) PW810649 F CAMPRO
PW811811 CABLE SET - SPARK PLUG C CAMPRO
PW811814 INJECTOR CLIP F CAMPRO
PW811814A INJECTOR CLIP PW811814 F CAMPRO
PW811815 HOSE SOLENOID B CAMPRO
PW811816 BACKPLATE BACK F CAMPRO
PW811820 BOLT-FLANGE-M6X1X18-SPEC F CAMPRO
PW811822 BOLT - M10X1.25X18 - SPECIAL F WRM
PW811825 ASSY - ISOLATOR - CAM COVER F CAMPRO
PW811826 ASSY-TENSIONER ACC DRIVE PW812313 G WRM
PW811831 ACCESS PLUG C WRM
PW811844 BOLT-PLATE-DRIVE F CAMPRO
PW811848 ALTERNATOR ASSY PW810715 G CAMPRO
PW811849 STUD SPECIAL C CAMPRO
PW811850 OIL FILLER C CAMPRO
PW811850F OIL FILLER PW811850 C CAMPRO
PW811852 BOLT FLANGE PW811808 F CAMPRO
PW811853 GUIDE TUBE-PLUG CAP C CAMPRO
PW811856 BOLT - M8X1.25X30 - SPECIAL G BLM
PW811859 HOSE BREATHER PART FULL LOAD B CAMPRO
PW811860 HOSE BREATHER _FULL LOAD B CAMPRO
PW811872 OIL PRESSURE SWITCH C WRM REF PW811782
PW811886 CONVERTER ASSY CATALYTIC PW811889 C CAMPRO
PW811888 ASSY CATALYTIC CONVERTER C WRM
PW811889 CONVERTER ASSY CATALYTIC PW811891 C CAMPRO
PW811890 ASSY CATALYTIC CONVERTER C WRM REFER PW811891
PW811891 ASSY CATALYTIC CONVERTER PW810651 C WRM
PW811894 ECU C WRM
PW811895 ECU C WRM
PW811896 ELECTRONIC CONTROL UNIT C WRM
PW811897 ECU C WRM
PW811898 ECU C WRM
PW811899 ECU 1.3 STEP IV C WRM UK/AUS
PW811900 ECU C WRM
PW811901 ECU 1.6 STEP IV C WRM UK/AUS
PW811902 STUD SPECIAL C CAMPRO
PW811903 NUT SPECIAL M10X1.25 F WRM
PW811904 BRKT CATALYTIC CONVERTER C WRM
PW811905 WASHER THERMOSTAT F WRM
PW811906 BOLT, PIPE THERMOSTAT F CAMPRO
PW811910 SEAL THERMOSTAT F CAMPRO
PW811914 SEAL CAM COVER C CAMPRO
PW811915 INSOLATOR CAM COVER ASSY F CAMPRO
PW811916 BRACKET SOLENOID VALVE F CAMPRO
PW811938 ASSY-AIR CLEANER ZIP TUBE F CAMPRO
PW811939 ASSY DUCT COMPLETE F CAMPRO
PW811940 ASSY DUCT COMPLETE F SRM
PW811941 ELEMENT AIR CLEANER A CAMPRO
PW811942 ELEMENT AIR CLEANER A WRM GCC
PW811943 AIR CLEANER HOUSING F WRM
PW811944 BOTTOM HOUSING AIR CLEANER F CAMPRO
PW811946 SCREW PLASTIC F WRM
PW811948 ASSY UPR ZIP TUBE F CAMPRO
PW811950 LOWER ZIP TUBE F CAMPRO
PW811951 RESONATOR AIR CLEANER F CAMPRO
PW811954 INSULATOR F CAMPRO
PW811955 DUCT AIR CLEANER F CAMPRO
PW811956 BELLOW F CAMPRO
PW811958 ASSY HOUSING BRACKET F CAMPRO
PW811959 SNORKEL AIR CLEANER F CAMPRO
PW811964 HOUSING ASSY BRACKET F WRM
PW811967 HOSE BREATHER FULL LOAD B SRM EXPORT RHD
PW811969 RETAINER SPRING F CAMPRO
PW811972 ASSY TOP HOUSING F CAMPRO
PW811973 ASSY BOTTOM HOUSING F CAMPRO
PW811978 TUBE OIL LEVEL GAUGE F GX MC3 P2 CPS
PW811979 GAUGE OIL LEVEL F GX MC3 P2 CPS
PW811992 BOLT M8X1.25X25 SP F GX MC3 P2 CPS
PW812000 ECU (IAFM-1.3,STEP 2/3 RON 95) G BLM
PW812001 ELECTRONIC CONTROL UNIT G BLM AUS
PW812002 ECU (IAFM-1.3 STEP-2/3 2-FAN) G BLM LHD
PW812005 ECU (IAFM 1.6 STEP-4 2-FAN) C PERSONA AUS
PW812006 ECU (IAFM-1.6 STEP-2/3 R95) C PERSONA IAFM
PW812007 ECU (IAFM 1.6 STEP- 3/4- 1 FAN) C PERSONA IAFM
PW812008 ECU (IAFM-1.6 STEP-2/3 2-FAN) G BLM LHD
PW812009 HOSE PCV - WITH CLIP G BLM IAFM
PW812010 BRACKET INTAKE MANIFOLD C PERSONA IAFM
PW812011 HOSE NRV TO DVE G BLM IAFM
PW812012 VACUM TANK 1.3/6 G BLM IAFM
PW812013 FUEL RAIL ASSY G BLM IAFM
PW812016 NON RETURN VALVE G BLM IAFM
PW812017 HOSE VT TO NRV G BLM IAFM
PW812018 IGNITION COIL G BLM
PW812022 HOSE CENTRE SHELL TO PRESS.REGULATO G BLM IAFM
PW812023 CLIP HOSE (DIA 11) G P321
PW812024 SCREW, TAPPING M5X20 G BLM IAFM
PW812025 SCREW, TAPPING M5X30 G BLM IAFM
PW812026 VACUM TANK 1.6 G BLM IAFM
PW812027 STUD G BLM
PW812028 STUD G BLM
PW812029 CYLINDER ASSY, CLUTCH RELEASE G BLM
PW812031 SPACER, CLUTCH RELEASE CYLINDER G BLM
PW812032 PINION ASSY,SPEED (35 TEETH) G BLM
PW812036 MANUAL TRANSMISSION ASSY MFA30A G BLM
PW812037 COVER ASSY,CLUTCH G BLM
PW812038 DISC ASSY,CLUTCH G BLM
PW812039 RELEASE FORK G BLM
PW812042 ASSY - FLYWHEEL G BLM
PW812043 STARTER MOTOR ASSY (A/T) G BLM
PW812044 BRKT FR ROLL STOPPER - MT G BLM
PW812045 BRKT ASSY,RR ROLL STOPPER - MT G BLM
PW812047 CLUTCH LEVER ASSEMBLY G BLM
PW812048 RETAINING PIN G BLM
PW812049 RELEASE SPRING G BLM
PW812050 STARTER MOTOR ASSY (M/T) G BLM
PW812051 ASSY PIPE THERMOSTAT G BLM IAFM
PW812058 HOSE VT TO VACUM ACTUATOR G BLM IAFM
PW812061 PIPE THERMOSTAT G BLM
PW812062 BOLT, WASHER (M6X1X20) G BLM
PW812064 DISC,CLUTCH G EXORA
PW812074 BOLT, WASHER (M6X1X25) G BLM
PW812075 STUD FLANGE (M8X1.25X16) F PERSONA IAFM
PW812077 HOSE BREATHER FULL LOAD G BLM
PW812081 BOTTOM HOUSING AIR CLEANER ASSY F PERSONA,WRM IAFM
PW812082 BOTTOM HOUSING AIR CLEANER ASSY F GX IAFM
PW812086 VACUM TANK 1.3 G BLM IAFM
PW812114 PIPE SOLENOID (WRM,CPS) F WRM
PW812124 SHAFT ASSY DRIVE RH ABS C SRM CPS
PW812125 SHAFT ASSY DRIVE LH ABS C SRM CPS
PW812132 BOLT, T/M CONNECTING G BLM
PW812134 BOLT, FLANGE G BLM
PW812135 BOLT, FLANGE G BLM
PW812136 NUT M8 X 1.25 F PERSONA IAFM
PW812137 CLUTCH RELEASE BEARING G BLM
PW812138 PIPE SOLENOID (GX,CPS) F GX
PW812143 THROTTLE BODY 1.3 G BLM IAFM
PW812159 ASSY AIR DUCT COMPLETE G EXORA
PW812163 BOLT,FLANGE M6X12 G EXORA
PW812166 NUT,CASTLE G BLM
PW812169 BRKT,FR ROLL STOPPER G EXORA
PW812170 BRKT, RR ROLL STOPPER G EXORA
PW812171 ASSY FLYWHEEL G EXORA
PW812176 HOSE SOLENOID F SRM CPS
PW812180 ELECTRONIC CONTROL UNIT G BLM AUS
PW812187 ENGINE ASSEMBLY 1.6 M/T CPS G EXORA
PW812188 ENGINE ASSEMBLY 1.6 A/T CPS S EXORA
PW812190 BEARING CONNECTING ROD G BLM
PW812191 BEARING CONNECTING ROD G BLM
PW812192 BRG-CONNECTING ROD - GRADE 3 C CAMPRO IAFM
PW812193 BRG-CKSHAFT-UPPER-GRADE 1 G P321
PW812194 BRG-CKSHAFT-UPPER-GRADE 2 G P321
PW812195 BRG-CKSHAFT-UPPER-GRADE 3 G P321
PW812196 BRG-CKSHAFT-UPPER-GRADE 4 G P321
PW812197 BRG-CKSHAFT-UPPER-GRADE 5 G P321
PW812198 BRG-CKSHAFT-LOWER-GRADE 1 G P321
PW812199 BRG-CKSHAFT-LOWER-GRADE 2 G P321
PW812200 BRG-CKSHAFT-LOWER-GRADE 3 G P321
PW812201 BRG-CKSHAFT-LOWER-GRADE 4 G P321
PW812202 BRG-CKSHAFT-LOWER-GRADE 5 G P321
PW812203 BRG CKSHAFT, CENTER G BLM
PW812204 BRG CKSHAFT, CENTER G BLM
PW812205 BRG CKSHAFT, CENTER G BLM
PW812206 BRG CKSHAFT, CENTER G BLM
PW812207 BRG-CKSHAFT-CENTRE-GRADE 5 C CAMPRO IAFM
PW812208 ELEMENT AIR CLEANER A BLM,WRM,PERSONA,GX
PW812263 OIL PAN ASSY C WRM/SRM/PER/GX
PW812265 BAFFLE-PAN-OIL C WRM/SRM/PER/GX
PW812266 PIPE-OIL PICK UP C WRM/SRM/PER/GX
PW812267 PLUG-OIL DRAIN C WRM/SRM/PER/GX
PW812268 GASKET-PLUG-OIL DRAIN C WRM/SRM/PER/GX
PW812280 ECU (WITH IMMO) G EXORA
PW812281 ECU (WITH IMMO) G EXORA
PW812282 ECU (W/O IMMO) G EXORA
PW812283 HOSE T/BODY TO SOLENOID G EXORA
PW812284 BRACKET ECU - TRANSMISSION G EXORA
PW812285 BRACKET ECU G EXORA
PW812291 PIPE ASSY VAPOR F SRM CPS
PW812293 PURGE CANISTER, TUBE B F SRM CPS
PW812297 ASSY DUCT COMPLETE F SRM CPS
PW812300 DAMPER KIT, FR AXLE C ALL
PW812303 ALTERNATOR ASSY G EXORA
PW812304 COMPRESSOR ASSY, A/C G EXORA
PW812307 ASSY TOP HOUSING G EXORA
PW812308 ASSY BOTTOM HOUSING G EXORA
PW812309 ASSY ZIP TUBE G EXORA
PW812310 BOLT,FLANGE (M12X1.25X35) G SRM CPS
PW812312 BELT - FEAD G BLM FL P2
PW812313 TENSIONER - FEAD G BLM FL P2
PW812314 CLIP (DIA 16 - 27) G P321
PW812317 BOLT UNIT BOLT FLANGE (M10X1.25X80) G P321
PW812319 ASSY FUEL RAIL MODULE,NGV G BLM NGV
PW812327 BRKT ECU,NGV 1.6 RHD & LHD G BLM NGV
PW812330 ECU,NGV G BLM NGV
PW812331 PTO,NGV G BLM NGV
PW812332 INJECTOR EMULATOR,NGV G BLM NGV
PW812334 ECU ASSY,NGV G BLM NGV
PW812338 ECU G BLM

Lowest price. If you are interested in, please do not hesitate to contact with us.

A) Call Sales Dept at  
   019-7548 907 Kulai Mr Lou
B) For more information email to  
   fieldcon@fieldcon.com

© Copyright 2008 Fieldcon.net All Right Reserved.
Powered By eZ Find Solution